

PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1163.2017**

Manufacturer : **Windtech**

Sample name: **Bali 2 M**

S/N: **90462100**

TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	7308	7237	7338			6192	8037
	2	7242	7170	7239			6175	7755
	3	7111	7039	7137			6202	7593
	4	7105	7040	7136			6232	7596
	5	7147	7088	7181				7553
	6	7184	7121	7212				7364
	7	7096	7032	7102				7315
	8	7028	6971	7038				7205
	9	6854	6808	6880				7315
	10	6817	6782	6836				
	11	6778	6712	6739				
Wing tip	12	6732	6671	6697				
	13	6710	6641	6643				
	14							
	15							
	16							
	17							
	18							

MEASUREMENT TOTAL RISER LENGTH [mm] (without carabiners)

Risers	trim	accel
A	536	406
A'	536	407
B	529	443
C	525	525
D		
accel	120	mm
Trimmer	n/a	[mm]